
EPA/600/2-88/070
April 1989

Generalized Methodoloav for Conductina
Industrial

Toxicity Reduction Evaluations
(TREs)

J.A. Fava
D. Lindsay

W. H. Clement
R. Clark

G.M. DeGraeve
J.D. Cooney

Battelle Columbus Division

Stephen Hansen
S.R. Hansen and Associates ,

William Rue
E.A. Engineering Science and Technology, Inc.

Sam Moore
Burlington Research Inc.

Perry Lankford
Aware, Inc.

Contract Number
68-03-3248

Project Officer
Kenneth Dostal

The Chemicals and Chemical Product Branch
Risk Reduction Engineering Laboratory
U.S. Environmental Protection Agency

Cincinnati, Ohio 45268



Disclaimer

The information in this document has been funded wholly or in part by the United
States Environmental Protection Agency under Contract 68-03-3248 to Battelle
[...]
packaging operation remained, the following toxicity
reduction approaches at the source would have been
examined.

A-6



Treatability Evaluations

Carbon and/or resin adsorption of effluent B2a
(Figure Al- 1).

Hydrolytic destruction of the pesticide(s) in
effluent B2a.

Biological removal of the causative toxicant  in
emuent B2a. This perhaps could have been
accomplished by routing effluent B2a through
the 20 to 30 day aerated biological treatment
tank (Al).

Other Methods Examined
- Inplant  controls. Limit the volume of

B2a  using recycle procedures.
’ discharge of

- Process modifications, Alter rinsing solution and
method of cleaning so that a more effective rinse
would result, one with less volume of effluent and
with better destruction of residual pesticide(s).

Basis for Selection of Method

Not applicable to this case history.

Follow-Up and Confirmation

Effectiveness of Solution

The final sample from Site No. 1 was collected on
June 2/3, 1986, fractionated into an inorganic and
organic fraction, and the final effluent and each
fraction were evaluated for acute toxicity to D .
magna  The test results showed that neither the final
effluent nor the two effluent fraction were acutely
toxic (< 2 TUs) to D. magna with LC50 values > 100
percent for all three tests. The two most comparable
data sets were from August 1985 and June 1986
when the wastewater treatment plant was properly
operating. These results showed that acute toxicity
present in the organic fraction of the August 1985
sample had been eliminated resulting in a nontoxic
final effluent at Site No. 1 in June 1986.

The TRE performed at Site No. 1 succeeded in its
primary objective in isolating and identifying a
causative toxic agent and then determining if the
toxicity of the final effluent was eliminated after the
identified toxic agent was removed. The original
fractionation of the August 1985 final effluent with
subsequent toxicity testing and GC/MS  analysis of
the toxic subfractions showed that dichlorvos, an
invertebrate-specific pesticide, may have been
responsible for much of the observed toxicity.
Independent of this work, the management at Site
No. 1 permanently closed down the aerosol pesticide-
packaging operation and moved it off-site. After
closure, the toxicity of the final effluent was then

monitored in the absence of any inputs from the
packaging operation. The biomonitoring results
showed that in the five final effluent samples
collected after the closure of the packaging plant, the
acute toxicity in the TUs was 167, 1, 1, 6 and 1
compared with the 1,111 TUs contained in the
August 1985 effluent sample.

Final Comments, Recommendations, and
Conclusions
A TRE was found to be a useful process to isolate,
identify, characterize, and reduce or control toxic
components in this particular industrial effluent. The
fractionation procedure as designed by Walsh and
Garnas (1983) and modified during this study for Site
No. 1, was useful in the isolation and identification of
the principal toxic component (dichlorvos) in a
specific organic fraction (i.e., the base/neutral
subfraction). Although variability in toxicity of the
final effluent at Site No. 1 occurred during the study
period, caused, in part, by an improperly operating
wastewater treatment plant, the variability resulted
in different effluent components than those
originally identified as being the cause of the
toxicity. In situations where such variability exists,
it would be useful to perform additional toxicity tests
when the wastewater treatment plant is operating
properly to confirm the results and success of the
TRE.

Problems Encountered
The wastewater treatment plant was operating
properly during the August 1985 and June 1986
sampling period, in contrast to the two sampling trips
in January and February 1986 where high bisulfite
concentrations were present in the effluent samples.
The high bisulfite concentration resulted in low
dissolved oxygen in the test solutions which stressed
the test organisms and confounded the interpretation
of the test results. The inorganic toxicity observed in
February 1986 was not persistent and may have been
related to the high bisulfite concentrations present in
the effluent because of the improperly operating
wastewater treatment plant.

References
Cooney, S.D., W.H. Clement, and R. Clark. Multi-

Purpose Specialty Chemical Plant Toxicity
Reduction Evaluation (TRE)  Site No.1 .U.S.
Environmental Protection Agency, Cincinnati, OH
May 1987.

Peltier, W.H., and C.I. Weber (eds.). Methods for
Measuring the Acute Toxicity of Effluent to
Freshwater and Marine Organisms. EPA-600/4-85-
013, 3rd ed., U.S. Environmental Protection

A-7



U

U

Agency, Environmental Monitoring and support
Laboratory, Cincinnati, OH (1985).

S. Environmental Protection Agency. Methods for
Organic Analysis of Municipal and Industrial
Wastewater. EPA-600/4-82-057, Environmental
Monitoring and Support Laboratory, Cincinnati,
OH (1982).

S .  E n v i r o n m e n t a l  P r o t e c t i o n  A g e n c y .
“Development of Water Quality-Based Permit
Limitations for Toxic Pollutants, National Policy.”
Federal Register, Vol. 49, No. 48, pp. 9016-9019
(1984).

U.S. Environmental Protection Agency. TechnicaL
Support Document for Water Quality-Based Toxics
Control. U.S. Environmental Protection Agency,
Offke of Water, Washington, D.C. (1985).

Wall, T.M., and R.W. Hanmer. “Biological Testing to
Control Toxic Water Pollutants.” JWPCF, 59(  1):7-
12 (1987).

Walsh, C.E., and R.L. Garnas. “Determination of
Bioactivity of Chemical Fractions of Liquid Wastes
Using Freshwater and Saltwater Algae and
Crustaceans.” Environmental Science and
Technology, 17:180-182  (1983).

A-8



Section A-2

Case History: Tosco Corporation’s Avon Refinery, Martinez, California

Initial Data and information  Acquisition

At the beginning of the study, facility-specific
information was obtained regarding the type of
facility, regulatory target limits, the design of the
existing wastewater treatment system, and existing
chemical and toxicological monitoring data for final
and internal effluent streams. As an introduction to
this case study, the following information is provided.

The Tosco Corporation’s Avon Refinery produces
refined petroleum products, primarily gasoline and
diesel fuel, from domestic crude oils. During the time
EA Engineering, Science, and Technology, Inc.
conducted this TRE, the Avon refinery had an
average crude throughput of 103,100 barrels per day
and generated an average of 3.1 million gallons per
day (mgd) of process wastes, cooling tower blowdown,
sanitary wastes, stormwater runoff, and other wastes
from a sulfuric acid plant which is also operated on
the site. These wastewaters were treated by the
refinery’s wastewater treatment system and then
discharged into Suisun Bay through a deep-water
diffuser which provides at least 1O:l nearfield
dilution.

When the project was begun, the regulatory target for
the TRE was an end-of-pipe 96-hour LC5o value of
250 percent effluent for the three-spine stickleback.
In August 1986, this limit became more stringent
(96-hour  LC5o 2 100 percent effluent).

The refinery’s wastewater collection network is
served by four sewer systems: the oily sewers, the
chemical sewers, the sanitary sewers, and the clean
sewers. The oily sewer system conveys oily process
waters from all process areas of the refinery to the
API Separator/Dissolved Air Flotation (DAF) Unit.
The DAF Unit discharges to the primary canal. The
chemical sewer system carries foul water stripper
bottoms to near the head of the primary canal where
it is joined with the sanitary sewer system and the
acidic effluent from the chemical plant. This
combined stream is commingled with the effluent
from the DAF in the primary canal. The effluent from
the ammonia recovery unit also enters the head of the
primary canal in the same vicinity via a dedicated,

above-ground pipeline. These combined streams
constitute the feed water for the refinery’s
wastewater treatment plant.

The wastewater treatment system and its major
influent process streams are diagrammed in Figure
A2-1.  After the two aeration ponds, wastewater is
pumped to the 12 RBCs  which are situated in four
parallel trains of three units in series. Flow is
normally split equally among all four trains.
Chemical feed facilities exist for feeding powdered
activated carbon (PAC) for adsorption of toxicants.
Ferric chloride (FeC13)  and polymer are injected as
flocculent aids to enhance settling in the downstream
clarifiers.

Flow from the RBCs  is split and sent to two 75-ft-
d iameter  c lar i f iers  for  so l ids  removal  by
sedimentation. Clarified water is sent to a
multimedia filter for final removal of colloidal and
particulate matter prior to discharge to the clean
canal. In the clean canal, the treated water joins the
effluent from the clean sewer system for discharge
via a deep-water diffuser.

Toxicity identification  Evaluation (TIE)

The TIE for this program consisted of four elements:

- Selection of a cost effective toxicity monitoring
tool, and routine screening of the final effluent,

- Chemical fractionation studies to identify classes
of toxic constituents in the final effluent,

- Specific chemical analyses to identify specific
toxic elements and/or compounds in the final
effluent, and

- A source investigation study to identify the
ultimate source(s) of toxicity within the facility.

Each of these TIE components is discussed below.

Selection of a Monitoring Tool

As a first step, three commonly measured chemical
parameters (i.e., COD, BOD, and TOC) were

A-9



DAF
I

APE

FWS
ARU 0

#l Aerated Pond #2 Aerated Pond

Rotating Clarifiers
4 Biological

0 Contactors
and

(RBQ
Multimedia

l-l
Filter

l Indicates sampling locations for toxicity evaluations

Figure A2-1. Conceptual diagram of Tosco’s wastewater treatment system with designation of sites sampled during various
elements of this study. In this figure, the four process streams which enter the primary canal are the effluent
from the foul water strippers (FWS), Ammonia Recovery Unit (AN), the Dissolved air flotation Unit (OAF), and
the Acid Plant Effluent (APE).

evaluated as cost-effective surrogates for the fish
bioassay using an existing facility-specific database.
However, correlation coefficients were low, ranging
from -0.04 to -0.27, which eliminated consideration of
these parameters as viable surrogate indicators of
fish toxicity.

Next, the use of a short-term biological monitoring
system (i.e., Microtox) was evaluated. Although this
test system yields quantitative results in
approximately one hour, and has been shown to
respond in a sensitive manner to refinery effluents, it
was deemed necessary to clearly demonstrate that
the Microtox system would yield results which were
similar to the three-spine stickleback test. This
correlation, obtained by performing side-by-side
Microtox and stickleback bioassays on a number of
waste stream samples, indicated that the Microtox
bioassay test serves as an adequate screening tool for

determining the relative toxicities of process and
treatment waste streams from this facility. Although
the Microtox test endpoint (20-minute EC& was not
an exact predictor of the fish bioassay endpoint (96-
hour LC&, it was felt that Microtox was adequate for
cost-effectively screening effluent toxicity for the
following reasons:

l In all cases tested, if toxicity was identified by the
fish bioassay, the Microtox also identified
toxicity.

l Microtox always indicated at least as much
toxicity as the fish bioassay, and often more--
eliminating the possibility of a false negative
result.

Based on the results of the aforementioned
evaluation, Microtox was selected for characterizing

A-10



the magnitude and variability of final effluent
toxicity. This was accomplished by analyzing 24-hour
composite final effluent samples 34 times over a 4-
month period (April-August 1985). A statistical
evaluation of the results indicated a mean toxicity (as
a 20-minute Microtox EC5o)  of 29.0 percent effluent
with an associated standard deviation of 11.7 percent.
During the monitoring period, the maximum and
minimum EC50  values were 100 percent and 1.1
percent effluent, respectively. These Microtox 20-
minute EC50 results can be expressed in terms of
three-spine stickleback 96”hour LC50  results by
using an adjustment factor that is based on the
correlation study discussed above. Based on this
relationship, the Avon Refinery effluent was
estimated to have a mean 96-hour stickleback LC50  of
59 percent effluent with a standard deviation of 30
percent effluent. This extrapolated toxicity value was
sufficient to pass the old effluent toxicity limit (LC5o
= 50 percent), but was considerably below the
revised limit (LC 50 = 100 percent) which became
applicable in August 1986.

toxicity, it was sequentially extracted with a mixture
of methylene chloride and water under basic and
acidic conditions. The resulting subfractions were
assayed for toxicity via Microtox, indicating whether
neutral, basic, and/or acidic compounds were
responsible for organic toxicity.

The results of this fractionation effort indicated that
final effluent toxicity was almost always (11 out of 12
times) attributable to organic constituents. In
addition, the most toxicologically active organics
appeared to be the neutral and, to a lesser extent, the
acidic classes. During this June-August sampling
period, the refinery and the wastewater treatment
system were operating normally and the toxicity
observed was expected to be typical.

Single Chemical Analyses

Chemical Fractionation

In order to provide more information about the final
effluent, a fractionation procedure (Walsh and
Garnas 1983) was implemented in an attempt to
identify the number and types of chemical classes
responsible for final effluent toxicity. In this
procedure the effluent was separated into organic and
inorganic fractions and each tested for toxicity. If the
organic fraction proved toxic, it was further
separated into neutral, base, and acid fractions and
each of these was tested for toxicity. If the inorganic
fraction proved toxic, it was separated into cationic
and anionic fractions and each of these tested for
toxicity.

Two approaches were used in an attempt to identify
specific chemicals which might be responsible for
final effluent toxicity. The first was a comparison of
GC/MS  results with maximum no-observable effect
levels (NOELs)  reported in the toxicological
literature. The second was a computerized file of
routine effluent monitoring data collected over the
years by refinery personnel. These data were
analyzed for significant positive correlations between
toxicity and any of the commonly measured chemical
parameters.

A-11

GCIMS  Data

The specifics of the fractionation procedure are as
follows. On a weekly basis, from 3 June to 12 August
1985, composite samples of final effluent were
collected. Each whole effluent sample was analyzed
for toxicity via Microtox and then 50 ml was passed
through a lo-ml column packed with 5 ml of XAD-4
polystyrene resin. The water elutriate, which
contained the inorganic chemicals in the wastewater
sample, was then analyzed for toxicity via Microtox.
The XAD-4 column was then eluted with 10 ml of
acetone. The acetone elutriate, which contained the
organic chemicals in the wastewater sample, was
evaporated to less than 0.5 ml on a hot water bath,
resuspended in 50 ml of distilled water, and analyzed
for toxicity via Microtox.

As described above, the fractionation process
indicated that final effluent toxicity was routinely
associated with the organic fraction. Therefore, on
three occasions final effluent samples were analyzed
for volatile and semivolatile organic compounds
using U.S. EPA Methods 624 and 625. These analyses
were designed to identify all priority pollutants as
well as any major non-priority pollutant organic
compounds which were detected and could be